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O—>—Z B{%/Roller presser foot mechanism

-

BRmES g | HE
No. |PARTS No| 5| & [QTY o4, DESCRIPTION
1 137129 x| | 2 [DaAfbAARLE) JOINT LINK (UPPER)
2 [37131 * (x| 4 [FRdl STUD SCREW
3 137132 * | % | 4 1T7TiLbk FELT
4 (37133 ® | % | 1 |3 MNER JOINT CONNECTION
5 137134 | x| 1 |l PINCH SCREW M4X0.7 L=10
6 |37135 * | k| 1 |[DaAhEREESE JOINT CONNECTING CRANK
7 [37136 * | x| 1 |FHRl PINCH SCREW M5X0.8 L=10
8 [37139 ¥ | % | 2 |IE&E RETAINING RING
9 37137 x| % | 1 [O—5—8RILE— ROLLER SHAFT HOLDER
10 37140 ¥ | x| 1 |t&HRL RETAINING RING
11 {37138 [ x| 1 [B@EIvia BUSH
12 |17095 | x| 4 |kHEF RETAINING RING
13 137128 *| % | 4 |Typ— WASHER
14 137123 * | % | 2 |9TvFH—R(E) CLUTCH CASE (UPPER)
15 (37124 x| *| 2 |O—5—4H5vF ROLLER HOLDER
16 |37122 | % | 1 | EZEYo—S5—i#g UPPER FEED ROLLER SHAFT
17 137337G x| x| 1 |O—5—($H)36x2.8 ROLLER COMPLETE 36X2.8
18 |37139 * %] 1 |IEDE RETAINING RING
19 |37333 ¥ | x| 1 |O—5—RILE— ROLLER HOLDER
20 [37142 *|*| 1 |kHAl SCREW M4X0.7 L=8
21 |37334 * | | 1 |O—F—RILT—%(T ROLLER HOLDER BRACKET
22 {37335 * | * | 1 |O—F—Fv—(]M) ROLLER GEAR (SMALL)
23 |37145 x| %| 2 |[O—S—FYv—AR7YLy BEARING
24 |37146 * [ x| 1 |IE&EH RETAINING RING
25 |37147 *| x| 1 |O—S—FYr—LEr PIN 2.5X12L
26 |37148 *|*| 1 |A—S>—#)y ROLLER SHAFT RING
27 |37337 ¥ x| 1 |B—S5—FY—(X) ROLLER GEAR (LARGE)
28 |37150 x| x| 1 |O—S—FF£A) ROLLER HOLDER (A)
29 |37151 || 1 |O—=—FFEB) ROLLER HOLDER (B)
30 (37152 * | x| 24 |§EIER STEEL BALL
31 |37153 x| | 3 [1ksHHlL SCREW M2.5X0.45 L=2.5
32 [37154 *| % | 3 [lEHHL SCREW M2.5X0.45 L=25
33 |37155 * [ x| 1 [1tEHRL SCREW M2.5X0.45 L=4.5
34 |37125 * | *%| 2 |AR—H—T=0.1 SPACER T=0.1
34 |37126 x| % | 2 |AR—H—T=015 SPACER T=0.15
34 |37127 *| % | 2 |RR—H—T=02 SPACER T=0.2
35 |37156 x| x| 1 |D—5—FNVY—AR—HY— T=06 |SPACER T=0.6
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T #hR{% /Lower shaft mechanism
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T ERS{%/Lower shaft mechanism

|
HaEs 5 |#a

No. [PARTS No & | & [QTY o % DESCRIPTION
1 |37184 | x| 1 | TFiaEFr—(KR) GEAR (LARGE)

2 |37185 ¥ |+ 2 |iEoHRl SCREW M8X0.75 L=6

3 (37172 || 1 |[HS5— COLLAR

4 (33081 * | x| 2 |ikE&Hial SCREW M6X1 L=6

5 [37183 x| | 1 | FéaFxvy— GEAR (SMALL)

6 [37185 ¥ | | 2 |[lEHRU SCREW M6X0.75 L=6

7 133076 * | | 2 | TFEA7YLT D BEARING (FRONT)

8 |33078 * [ x| 2 |AS—FD COLLAR (FRONT)

9 (37182 ¥ | x| 8 |lE&HHL SCREW M6X0.75 L=5

10 133075 * |+ | 1 | TF#k(ED LOWER SHAFT (FRONT)
11 37174 x| x| 1 | k(%) LOWER SHAFT (REAR)
12 |37175 * | x| 2 | TEhHEF LOWER SHAFT JOINT

13 |37026 * | x| 2 [ReHBL SET SCREW M6X0.75 L=8
14 |37027 * | x| 2 |ikHRL SCREW M6X0.75 L=8

15 37176 | % | 1 | Tép#EFiR LOWER SHAFT JOINT PLATE
16 33079 | x| 1 [Hh5—() COLLAR (MIDDLE)

17 {33080 x| x| 1 |AS—(#) COLLAR (REAR)

18 |33077 | 1 | FE#R7Y 5 (h) BEARING (MIDDLE)

19 133167 * [ x| 1 | FERT7YT(18) BEARING (REAR)

20 {37187 [ *| 1 |<JLrT—Y BELT PULLEY

21 |37026 * | x| 1 |[RéHAL SET SCREW M6X0.75 L=8
22 |37027 x| x| 1 |lkHRL SCREW M6X0.75 L=8

23 |37293 * | x| 1 |RNyFAT4 BED PLATE

24 (14013 * | x| 2 |ikdHHC SCREW 9/64X40 L=55
25 |37184 * | x| 1 | F#Fv—(X) GEAR (LARGE)

26 |37185 | x| 2 |ikHRL SCREW M6X0.75 L=6

27 {37172 kx| 1 [HS5— COLLAR

28 [33081 | *| 2 |ikHRL SCREW M6X1 L=6

29 137183 # | k| 1 | TFEhFv—0N) GEAR (SMALL)

30 |37185 * | x| 2 |lkHRL SCREW M6X0.75 L=6
- 31 37707 ¥ | x| 1 |RTYHL KNIFE CAM

32 (21144 * | x| 2 |HRUIVHLIESHRLC SCREW 1/4x28 L=9.5
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717 E{% /Rotary hook mechanism
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717 1{% /Rotary hook mechanism

=

tlani= S| HE
No. |PARTS No| 5 | & |QTY Si% DESCRIPTION
1 137274 ¥ |+ 2 |ibEHRl SCREW M5X0.8 L=20
2 137269 * | x| 4 [1ksHial SCREW M3X0.5 L=6
3 |37271 ¥ | x| 2 |ZT)Lk FELT
4 |37270 x| x| 2 |[A—TF+r—214% OPENER BRACKET
5 |37582 ¥ | %] 1 [FEYEFYT— FEED DOG GEAR
6 [37182 # | % | 1 |lk&HFal SCREW M6X0.75 L=5
7 133507 ¥ | x| 1 |ibeHHal SCREW M6X0.75 L=4
8 |33505 * | x| 2 |A—TF+—HREIYT OPENER REGULATING RING
9 |37134 * | % | 2 [1k&HHRL SCREW M4X0.7 L=10
10 37546 %[ x| 2 |hYEBLEAZILES WASHER
11 |37259 * | x| 2 |hAIEARTYLH (L) BEARING (UPPER)
12 [37550 # [ % | 1 |ZEYFr—i FEED GEAR SHAFT
13 |37551 x| % | 1 |FEYLY—ERASAFRATY4S |[THRUST BEARING
14 |37185 *| x| 2 |lkdHRL SCREW M6X0.75 L=6
15 |37258 x| *| 2 |Hh<h ROTARY HOOK SHAFT
16 |37559 *|*x| 1 |Zz)Lk FELT
17 133504 * x| 1 |HhTEEFA%ILIE) ROTARY HOOK BASE BUSH (LEFT)
18 |37263 x| x| 1 |IEHRLE SCREW M6X0.75 L=10
19 |37552 x| x| 1 |EYFVY—E=——F/LRF1)4 [NEEDLE BEARING
20 (37548 * | x| 1 |FEYFVY—(K) FEED GEAR (LARGE)
21 |37549 * | k| 1 [EYFY—(N) FEED GEAR (SMALL)
22 |37116 x| % | 2 |iksHRL SCREW M6X0.75 L=5
23 (33100 * | x| 2 |AXE=—FILRTYLY NEEDLE BEARING
24 137266 * | * 1 |ZxzILE FELT
25 137262 x| x| 1 |HhTEARILITF) ROTARY HOOK SHAFT BUSH (LOWER)
26 [37263 * | x| 1 |[1k&Hl SCREW M6X0.75 L=10
27 |37265 * x| 1 |hvEHhS5— ROTARY HOOK SHAFT COLLAR
28 {37185 * | x| 2 |ikHAl SCREW M6X0.75 L=6
29 137553 | x| 1 |FEYFYP—RRX—H— T=01 FEED GEAR SPACER T=0.1
29 |37554 * [ x| 1 |FEYFY—RR—Y— T=015 |FEED GEAR SPACER T=0.15
29 |37555 x| 1 |FEYFY—IR—Y— T=02 |FEED GEAR SPACER T=0.2
30 |37556 *| | 1 |F#@Fvr—AR—H— T=01 |LOWER SHAFT GEAR SPACER T=0.1
30 (37557 * | x| 1 | FH¥Fvy—RR—H— T=0.15 |[LOWER SHAFT GEAR SPACER T=0.15
30’ 137558 #|*| 1 |F8¥r—RA_—4— T=02 |LOWER SHAFT GEAR SPACER T=0.2
31 |37735 * | x| 2 |HhTEA) ROTARY HOOK COMPLETE
32 |137255-01 | x| *| 2 |9Hhv ROTARY HOOK (BODY)
33 137735-02 | x| x| 2 |RH¥T BOBBIN CASE (BODY)
34 13725503 | * | x| 2 |RATHZ ROTARY HOOK GIB
35 (3725504 | x| x| 6 |NATHAILESHRL ROTARY HOOK GIB SCREW
36 |37255-05 | * | x| 2 |&=iR THREAD GUARD
37 |37255-06 | * | * | 4 |#=iEHHL THREAD GUARD SCREW
39 (37255-08 | * | x| 2 |FHFAFIIh BOBBIN CASE TENSION SPRING
40 |37255-10 | * | * | 2 |FHIAFIERFHAGFHRL BOBBIN CASE TENSION REGULATING SCREW
41 |37255-09 | * | x| 2 |FHIFAFILHhiLHHRL SCREW
42 [37735-07 | * | x| 2 [FyvT CAP
43 137736 *| | 1 |[RELHy—AA—TF+— BOBBIN CASE OPENER
44 137808 * | * | 1 |F—TFr—REHh5— OPENER ECCENTRIC COLLAR
45 (37818 ¥ x| 1 |ATLEELARILE) ROTARY HOOK BASE BUSH (UPPER, LEFT)
46 137817 * | x| 1 |hvLxBELAILE) ROTARY HOOK BASE BUSH (UPPER, RIGHT)
47 133099 x| *| 2 |[RE> BOBBIN
48 13773511 | *= | * | 2 |Z#xphikiTh ANTI-SPIN SPRING
49 137116 ¥ | % | 2 [1kHRl SCREW M6X0.75 L=5
50 |37267 * x| 2 |HT2Dviv— WASHER
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EYE, AN L5 /Feed dog and rotary hook base




1< 1% /Rotary hook mechanism

. =3
s 3 |HE
No. |PARTS No.| 5| & [QTY &%, DESCRIPTION
1 |37600C * | % | 2 |hvh/A\—GER) ROTARY HOOK COVER COMPLETE
2 137600 ¥ | x| 2 |hvhii— ROTARY HOOK COVER
3 [37248 ¥ x| 2 |hvh—2% ROTARY HOOK COVER SUPPORT
4 (37249 x| x| 2 |hvhn—tE> ROTARY HOOK COVER PIN
5 133097 ¥ | k| 4 |HIHh—Z& il SCREW M3X0.5 L=5
6 [37537 | *| 1 |[AvL&GE) ROTARY HOOK BASE (RIGHT)
7 131021 * | x| 4 |1EsHHl BOLT M6X1 L=16
8 (33087 * | k| 4 |ER WASHER
9 {37541 * | x| 2 | EARJLEAEIE REGULATING PIN
10 {27170 * | x| 2 |lksHRL SCREW M5X0.8 L=6
11 |37741 * | % | 2 |hexBHh/A— ROTARY HOOK BASE COVER
12 14013 * | x| 6 |lk&H4al SCREW 9/64X40 L=55
13 {37250 * | % | 2 |hvhn—=FILh ROTARY HOOK COVER SPRING
14 133097 * | x| 2 |hTh—2FFThaittHHal [SCREW M3X05 L=5
15 [37245 x| % | 2 |[AYEBEHN—IR ROTARY HOOK BASE COVER PLATE
16 |37214 * [+ | 4 [T EHA—1EHRC SCREW M3X0.5 L=8
17 {37747 x| 1 |F¥vh/i—(%) GEAR GOVER (REAR)
18 37748 x| x| 1 |F¥HhA—(GD GEAR COVER (FRONT)
19 |33098 * | x| 4 [FHil SCREW M4X0.7 L=8
20 |37816 *| x| 1 |hvxEG) ROTARY HOOK BASE (LEFT)
21 (33171 * [ x| 1 |d4Ai RUBBER CAP
22 131021 *| *| 4 |ikHHL BOLT M6X1 L=16
23 133087 * | x| 4 |ES WASHER
24 37819 x| x| 1 |#EYUts FEED BASE
25 [35034 *| x| 2 |1EHRL SCREW M6X1 L=20
26 |37215 x| % | 2 |ES WASHER
27 137820 * | x| 1 |XF¥hA—(E) ) GEAR COVER (LEFT)
29 {33098 [ x| 4 |FHhl SCREW M4X0.7 L=8
30 |37833 | x| 1 |$HiR 1/167(48HE) THROAT PLATE 1/16”"(STANDARD)
31 37827 * | x| 1 |FEEIEHR 1/167(12%) AUXILIARY THROAT PLATE 1/16”(STANDARD)
32 (37825 * [ x| 1 |kl SCREW 3/32X56 L=13
33 | 6344 * | *| 1 [1k&HHRU SCREW 3/32X56 L=5
34 |37210 *| x| 2 [ikoHhl SCREW M4X0.7 L=6
35 [37572 * [ x| 1 [#HIREE 1/167(12H#) THROAT PLATE BASE 1/16"(STANDARD)
36 |33098 x| 8 |FiHhl SCREW M4X0.7 L=8
37 |37580 * x| 1 |3EYE FEED DOG
38 |37581 * | | 1 [EYERTIR FEED DOG HOLDER
39 |37134 * | x| 2 [ikHHl SCREW M4X0.7 L=10
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£V E8{% /Thread trimmer mechanism
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XYY E{&R/Thread trimmer mechanism
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D afe =
Z 8=
No. [PARTS No| | & [QTY Sk DESCRIPTION
1 |37720 % | * 2 |BEEHAR DRIVING KNIFE
2 |30075 | % 2 |E#HARIESHL SCREW M4X0.7 L=8.0
3 (37721 ¥ | % 2 |EREHAREG DRIVING KNIFE SHAFT
4 37727 * | ® 2 |BEARS FIXED KNIFE BRACKET
5 |6031-01 * | * 4 |EAEARZLEHRL SCREW 11/64X40 L=7.2
6 (37729 ¥ | ® 72 |%BFEHL THREAD RETAINING SPRING
7 |8031 * | % 2 |HREFEFERIESHRL SCREW 3/32X56 L=4
8 |[37728 * | #* 2 |EEAR FIXED KNIFE
9 |8100 * | * 4 |BAEAREHRL SCREW 9/64X40 L=6.5
10 |30025 * | * 4 |BEARESH TV x WASHER
11 [37746 * | % 2 |BAEARZHI— FIXED KNIFE SUPPORT
12 |14013 * | * 4 |BEEARARHAA—1EHRL SCREW 9/64X40 L=55
13 |37722 * | % 2 |EBEEARIMHT— COLLAR
14 [18028 * | % 4 |EEEAREHS—1EHRL SCREW MS5X0.8 L=5
15 [37723 * | * 2 |EREHARGHASIL DRIVING KNIFE SHAFT BUSH
16 [8103 * | % 1 |EE#AR AR ESHHL SCREW 11/64X40 L=35
17 |37714 * | % 1 |ARDSUHZRIR DRIVING KNIFE CRANK GUIDE BRACKET
18 |37715 * | % 1 | ARGSUHARyI— DRIVING KNIFE CRANK STOPPER
19 |28068 * | = 2 |ARISUH ARy —1EHRL SCREW M5X0.8 L=20
20 |37708 * | * 1 VL /HMFEE SOLENOQID BASE
21 |38124 * | % 2 VL /AEEIEHRE SCREW M6X0.75 L=25.0
22 |37710 * | * 1 | ARG5S o DRIVING KNIFE CRANK SHAFT
23 |37711 * | * 1 |ARISHATYY SPRING
24 (37709 * | % 1 ARG5S H DRIVING KNIFE CRANK
25 (11953 * | % 1 |[AROZ 21kl SCREW 7/32X32 L=55
26 |37149 * | % 1 | AROZOZ T yF PACKING
27 |8145-02 * | % 1 |[hLE DRIVING KNIFE CRANK ROLLER
28 [38146 * | % 1 |hLFE#d DRIVING KNIFE CRANK ROLLER SHAFT
29 |50103 * | * 1 | hLESFVE NUT
30 |90618 * | * 1 |[Paqkal SCREW M5X0.8 L=180
31 |4135 * | % 1 |PaqbFub NUT
32 |90625 * | * 1 |[PaAqMalES WASHER
33 |33301 * | * 1 |VL/AFEER PLATE
34 |6031-01 * | * 2 |VL/AFEERIESHRL SCREW 11/64X40 L=7.2
35 33300 * | * 1 | &L /sq4F SOLENOID
36 |30122 * | * 4 |&RBYYL/A Rl SCREW M3X0.5 L=6.0
37 |30105 * | * 1 |75 Pe-E PIN
38 [30124 * | * 2 |[F5oPv-Euita RETAINING RING
39 37712 * | * 1 |z ik CHANG LEVER
40 {30068 * | % 1 |z ERL HINGE SCREW 7/32X32
41 11307601 * | ox 1 (DR EBERUFvk NUT
42 38158 * | % 1 |9ERL SCREW 15/64X28
43 |50409 * | *x 1 |[g|E Rl uk NUT
44 90617 * | % 1 | aAqbR—IL JOINT
45 14135 * | *® 1 |Paqbubk NUT
46 [37716 3 1 |Paq e JOINT CONNECTING ROD
47 (37718 * | % 1 |PaqubrRFYy SPRING
48 37717 * | * 1 |[PaqasbRFY IR SPRING HOOK
49 14135 x| % 2 |PaqvbFuk NUT
50 90617 o 1 |Paqbfi—iL JOINT
51 |18065 * | * 1 [PaAqrf—ukEsHhl SCREW M5X0.8 L=14.0
52 |37724 * | * 1 |BBBAREAFZDHE DRIVING KNIFE SHAFT CRANK
53 30066 * | * 1 |EBBBARBMIESFEHSHRL PINCH SCREW M5X0.8 L=12
54 [90617 * | % 1 |Paqbfi—iL JOINT
55 |18065 x| ox 1 |ZPaqobR—LikdHial SCREW M5X0.8 L=14.0
56 |4135 * | * 1 |[Padsbtybk NUT
57 |37811 * | % 1 |PaAbE(E) JOINT CONNECTING ROD (LEFT)
58 |37812 * | % 1 [Paq4bME(E) EHRL HINGE SCREW M5X0.8 L=7
59 |37810 * | % 1 |EEEAREAI=DHFE(E) DRIVING KNIFE SHAFT CRANK (LEFT)
60 |18065 * | % 1 |BEB AR DFE(E) HEHRL PINCH SCREW M5X0.8 L=14
61 |18364 * | % 1 |REF2—T PROTECTING TUBE
62 (37750 * | % 1 |[—7 L (2Cx0.5) CABLE
63 |35952 * | % 1 |%WFS CABLE CONNECTOR
64 |35971 * | * 1 |EWFELHRLE SCREW M2.5X0.45 L=12
65 [30022 x| % 3 s CLAMP
66 |8040 * | * 3 (957 ksHhl SCREW 9/64X40 L=8
67 130025 £ 1% 3 1550709 p— WASHER
68 (30186 | TR IO A—E L (FR) CONNECTOR PIN (MALE)
69 |BS03815 * | * i |dLh—(12P) CONNECTOR COVER (12P)
70 |B153969 * | % 1 |a=o4—(2P) CONNECTOR (12P)
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ST BH1{%/ Thread tension
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No. [PARTS No.| S | & |QTY 2% DESCRIPTION
1 33514 # [ x| 1 [EEFR R TENSION BRACKET COMPLETE
2 131013 ¥ | k| 1 | TyadLIL /AR TENSION SOLENOID
6 {31009 S 3 N N VARYE =5 PACKING
7 (31011 ¥ | % 1 | RPLSHHAT— COLLAR
8 10630 * | x| 2 |HpHHDHh5—iEHRL SCREW 1/8X40 L=5
9 {30009 ¥ | x| 1 |[RBBEHHT—RT)T SPRING
10 {19531 * | x| 4 [BAFMD TENSION DISC
11 |19532 ¥ | x| 2 |[#—MD TENSION DISC WASHER
12 |10693 * | * | 2 [HRFFIEL TENSION SPRING
13 |28206 ¥ | x| 2 |[O—LybAbysi— STOPPER
14 [33105 * | x| 2 |O—Lwk+vk NUT 7/32X32
15 (10952 ¥ | x| 1 |[RREIHEE(R) TENSION RELEASE PIN (LONG)
16 |10957 ¥ [ % | 1 [RDIHEEL () TENSION RELEASE PIN (SHORT)
17 |31010 * | x| 1 |RBDEHE TENSION RELEASE PLATE
18 |19422 * | x| 2 [BRRU SCREW 9/64X40 L=2.5
19 (37278 * | x| 1 |HRpHHE TENSION RELEASE PIN
20 (30011 * | x| 1 |E—RTFHER) TENSION ADJUSTING STUD (A)
21 (31012 * | x| 1 |E—RFEB) TENSION ADJUSTING STUD (B)
22 110652 * | x| 2 |Fvbk NUT
23 (20224 * | x| 4 |FE—HFIL TENSION DISC
24 120226-01 | * | * | 2 |FE—@FEIT)Y SPRING
25 [20225 * | x| 2 [E—FFO0—-Lvbk TENSION THUMB NUT
26 [10962 * | % | 1 |REEFE TENSION STUD
27 10953 x| x| 1 |RBIERTYLYT SPRING
28 |10694 x| x| 2 |ZEMD THREAD CONTROLLER
29 {10954 x| x| 1 |lkdHRL SCREW 2.3X80 L=12.2
30 [19534 * | * 1 |A—LwkFHvbk NUT
31 [10690 * | x| 1 |RTYHT 2T SPRING STOPPER
32 |10650 * | * | 1 |1EHRL SCREW 3.4X36 L=6
33 |37275 * | % | 1 |%RFPE5E THREAD GUIDE
34 10545 * | x| 1 |RI#FFRELDRLC SCREW 11/64X32 L=14
35 |11142 x| x| 1 |ES WASHER
37 |10545 * | x| 1 |iksHRl SCREW 11/64X32 L=14
38 (31205 * [ % | 1 |FAFiRbHRL SCREW M4X0.7 L=30
39 31207 | x| 1 (EE WASHER
40 (31206 x| x| 2 |Fvk NUT
41 |31208 * | x| 1 |[EThES SPRING WASHER




